e

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Copy of FCC PART24 LTE Band 2_H

-10 FCe

-20

-30

-40

-50

Level in dBm

-60:-
_70:
-80:-
-90:

-100T

-110 + + + + + + + i
3G 5G 6 7 8 9 10G 18G

Frequency in Hz

[ Lewel in dBm

S0T

G0 T

0T

0T

A0 T

-100 t i
186G 2650

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 939 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

7.3.1.2 Test Bandwidth =5

L. Lewvel in dBm

S

30T

A0
S0
]
-&0

o

-100 ' '
Ak 40k G0 100k 200k GO0k 1 M Sh 10Rd 15MA Z0M 30M

Freauency in Hz

Copy of FCC PARTZ24 LTE Band 2_L

i
-
T

Lewel in dBm

J0M 5D 8D B0 100M 200 300 40D 50D B0 1G ricd G
Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 940 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

~
HUAWEI

RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-Al, Y536-Al

Copy of FCC PARTZ24 LTE Band 2_H

Lewel in dBm

BG i} T B 8 106 18G
Frequency in Hz

L=]

[ Lewel in dBm

20T

A0 T

60T

0T

0T

A0 T

-100
186G

1650

Frequency in Hz

Report No:
SYBH(Z-RF)034052014-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 941 of 1000



S

~
HUAWEI

RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-Al, Y536-Al

7.3.1.3 Test Bandwidth =20

207

207

-50
607
-70
-a0

-100

| Lewel in dBm

GO0k 1hd h o AM 10M 1SR Z0M 30N

Freaquency in Hz

Gk 40k 60 100k 200k

Copy of FCC PARTZ24 LTE Band 2_L

Lewel in dBm

1
(3]
]

200 300 400 50D 800 1G

Frequency in Hz

Report No:

SYBH(Z-RF)034052014-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 942 of 1000



S

~
HUAWEI

RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-Al, Y536-Al

Copy of FCC PARTZ24 LTE Band 2_H

Lewel in dBm
Boh ok & 8

BG i} T B 8 106 18G
Frequency in Hz

[ Lewel in dBm

S0T

G0 T

0T

0T

A0 T

-100
186G

2650

Frequency in Hz

Report No:
SYBH(Z-RF)034052014-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 943 of 1000



S

HUA\ATE| RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-Al, Y536-Al

7.3.2 Test Band = BAND4

7.3.2.1 Test Bandwidth = 1.4

-100

D L Level in dBm

207

07

S0T
G0
-T0
-80

Ao

40k G0

100k 200k GO0k 1 I An 10M 154 20R
Frequency in Hz

30m4

Report No:

SYBH(Z-RF)034052014-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 944 of 1000



S

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Copy of FCC PARTZT LTE Band 4_L

1
(4]
]

Lewel in dBm

J0M 5D 8D B0 100M 200 300 40D 50D B0 1G ricd G
Frequency in Hz

Copy of FCC PARTZY LTE Band 4_H

Lewel in dBm

G 5G 3] T ] 9 100G 186

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 945 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

HUA\ATE| RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-Al, Y536-Al

L=]

[ Lewel in dBm

20T

A0 T

60T

0T

0T

A0 T

-100
186G

Frequency in Hz

1650

Report No:
SYBH(Z-RF)034052014-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 946 of 1000



S

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

7.3.2.2 Test Bandwidth =5

1level in dBm

S

30T

A0
S0
]
-&0

o

-1[“:' T T T
Ak 40k G0 100k 200k GO0k 1 M Sh 10Rd 15MA Z0M 30M

Freauency in Hz

Copy of FCC PARTZT LTE Band 4_L

i
-
T

Lewel in dBm

J0M 5D 8D B0 100M 200 300 40D 50D B0 1G ricd G
Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 947 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Copy of FCC PARTZY LTE Band 4_H

!

Lewel in dBm

G 5G 3] T ] 9 100G 186

Frequency in Hz

L=]

[ Lewel in dBm

20T

A0 T

60T

0T

0T

A0 T

180G 1650

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 948 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

7.3.2.3 Test Bandwidth = 20

L. Lewvel in dBm

S

30T

A0
S0
]
-&0

o

-100 ' '
Ak 40k G0 100k 200k GO0k 1 M Sh 10Rd 15MA Z0M 30M

Freauency in Hz

Copy of FCC PARTZT LTE Band 4_L

i
-
T

Lewel in dBm

J0M 5D 8D B0 100M 200 300 40D 50D B0 1G ricd G
Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 949 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Copy of FCC PARTZY LTE Band 4_H

!

Lewel in dBm

G 5G 3] T ] 9 100G 186

Frequency in Hz

[ Lewel in dBm

S0T

G0 T

0T

0T

A0 T

-100 t i
186G 2650

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 950 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

HUA\ATE| RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-Al, Y536-Al

7.3.3 Test Band = BAND5

7.3.3.1 Test Bandwidth = 1.4

-100

D L Level in dBm

207

07

S0T
G0
-T0
-80

Ao

40k G0

100k 200k GO0k 1 I An 10M 154 20R
Frequency in Hz

30m4

Report No:

SYBH(Z-RF)034052014-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 951 of 1000



S

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Copy of FCC PARTZZ LTE Band 5_L

1
(4]
]

Lewel in dBm
9

4

-TO+

=11 —t+—+—+ + + + 1 ——+—+ + + i
J0M 5D 8D B0 100M 200 300 40D 50D B0 1G ricd G
Frequency in Hz

Copy of FCC PARTZZ LTE Band 5_H

Lewel in dBm

G 5G 3] T ] 9 100G 186

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 952 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

7.3.3.2 Test Bandwidth =5

L. Lewvel in dBm

S

30T

A0
S0
]
-&0

o

-1[“:' T T T
Ak 40k G0 100k 200k GO0k 1 M Sh 10Rd 15MA Z0M 30M

Freauency in Hz

Copy of FCC PARTZZ LTE Band 5_L

I‘-?.II
1

Lewel in dBm
8,

4

-TO+

-11 + + + +—+ + + + + + + +—+ + + i
J0M 5D 8D B0 100M 200 300 40D 50D B0 1G ricd G
Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 953 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



e

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Copy of FCC PARTZZ LTE Band 5_H

20
1
]
-1 Foe
=20
=30
E
= 40
T 50
3 |
£0
70
-0
-0
-1
-1 + + + + + + + {
G G & 7 B 210G 156G
Frequency in Hz
Report No: Huawei Proprietary and Confidential Page 954 of 1000

SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

~
HUAWEI

RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-Al, Y536-Al

7.3.3.3 Test Bandwidth = 10

207

207

-50
607
-70
-a0

-100

| Lewel in dBm

GO0k 1hd h o AM 10M 1SR Z0M 30N

Freaquency in Hz

Gk 40k 60 100k 200k

Copy of FCC PARTZZ LTE Band 5_L

Lewel in dBm

1
(3]
]

g

:%:

-TO+

-1 } } } ———t—t }
30M 200 300 400 500 800 1G

Frequency in Hz

50 80 8D 100M

Report No:

SYBH(Z-RF)034052014-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 955 of 1000



e

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Copy of FCC PARTZZ LTE Band 5_H

20
1
]
-1 Foe
=20
=30
E
= 40
T 50
3 |
£0
70
-0
-0
-1
-1 + + + + + + + {
G G & 7 B 210G 156G
Frequency in Hz
Report No: Huawei Proprietary and Confidential Page 956 of 1000

SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

HUA\ATE| RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-Al, Y536-Al

7.3.4 Test Band = BAND17

7.3.4.1 Test Bandwidth =5

1 Lewel in dBm

207

S

0T
G0 T
-7
-80

an]

. 1 I:II:I T T T
ak 40k &0

100k 200k GO0k 1h I Shd 10Md 15M1 ZOM 30M
Freaquency in Hz

Report No:
SYBH(Z-RF)034052014-2001

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Page 957 of 1000



e

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Copy of RSE-TX-DIRECTOR BELOW 1G_L

Lewel in dBm

4

-TO+

I L + + + +—+ + + + + + + +—+ + + i
J0M 5D 8D B0 100M 200 300 40D 50D B0 1G ricd G
Frequency in Hz

Copy of RSE-TX-DIRECTOR BELOW 1G_H

107

]

Lewel in dBm

5G 3] T ] 9 100G 186

Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 958 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



S

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

7.3.4.2 Test Bandwidth = 10

L. Lewvel in dBm

S

30T

A0
S0
]
-&0

o

-1[“:' T T T
Ak 40k G0 100k 200k GO0k 1 M Sh 10Rd 15MA Z0M 30M

Freauency in Hz

Copy of RSE-TX-DIRECTOR BELOW 1G_L

I??.I
1

Lewel in dBm
5

:s:ﬂ:

-TO+

. L + + + +—+ + + + + + + +—+ + + i
J0M 5D 8D B0 100M 200 300 40D 50D B0 1G ricd G
Frequency in Hz

Report No: Huawei Proprietary and Confidential Page 959 of 1000
SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



e

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Copy of RSE-TX-DIRECTOR BELOW 1G_H

23..
104
':I“
-1 Faog
204
e ]
3
E 40T
E +
3 50+
_m..
-TO+
m..
_93..
=106 + + + + + + {
G G & 7 B 210G 156G
Frequency in Hz
Report No: Huawei Proprietary and Confidential Page 960 of 1000

SYBH(Z-RF)034052014-2001 Copyright © Huawei Technologies Co., Ltd.



A\

HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

8Appendix_H: Frequency Stability

8.1 For GSM

8.1.1Frequency Error vs. Voltage:

Test Test Test Test Test Freq. Error Freg. vs. rated Verdict
Band Mode Channel Temp. Volt. [HZ] [ppm]

VL 13.69 0.01661 PASS
LCH TN VN 14.98 0.01818 PASS
VH 15.63 0.01896 PASS
VL 16.72 0.01999 PASS
GSM/TM1 MCH TN VN 14.66 0.01752 PASS
VH 14.08 0.01683 PASS
VL 17.43 0.02053 PASS
HCH TN VN 14.66 0.01727 PASS
GSMB50 VH 16.27 0.01917 PASS
VL 17.60 0.02135 PASS
LCH TN VN 18.47 0.02241 PASS
VH 18.79 0.0228 PASS
VL 14.30 0.01709 PASS
GSM/TM2 MCH TN VN 18.60 0.02223 PASS
VH 16.27 0.01945 PASS
VL 13.53 0.01594 PASS
HCH TN VN 28.70 0.03381 PASS
VH 13.08 0.01541 PASS
VL 49.01 0.02649 PASS
LCH TN VN 50.17 0.02712 PASS
VH 51.08 0.02761 PASS
VL 51.66 0.02748 PASS
GSM/TM1 MCH TN VN 48.36 0.02572 PASS
GSM1900 VH 53.53 0.02847 PASS
VL 49.40 0.02587 PASS
HCH TN VN 51.14 0.02678 PASS
VH 57.86 0.0303 PASS
GSMITM2 LCH ™ VL 68.35 0.03694 PASS
VN 62.70 0.03389 PASS
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Test Test Test Test Test Freq. Error Freq. vs. rated -
Band Mode Channel Temp. Volt. [Hz] [ppm]
VH 59.12 0.03195 PASS
VL 58.92 0.03134 PASS
MCH TN VN 59.66 0.03173 PASS
VH 58.99 0.03138 PASS
VL 56.60 0.02964 PASS
HCH TN VN 62.15 0.03254 PASS
VH 71.00 0.03718 PASS
8.1.2Frequency Error vs. Temperature:
Test Test Test Test Test Freq. Error Freq. vs. rated Verdict
Band Mode Channel Volt. Temp. [HZ] [ppm]
-30 13.11 0.01591 PASS
-20 14.92 0.0181 PASS
-10 14.66 0.01779 PASS
0 15.37 0.01865 PASS
LCH VN 10 12.66 0.01536 PASS
20 11.49 0.01394 PASS
30 13.95 0.01693 PASS
40 14.98 0.01818 PASS
50 16.66 0.02021 PASS
-30 11.69 0.01397 PASS
-20 14.53 0.01737 PASS
-10 14.59 0.01744 PASS
0 16.92 0.02022 PASS
GSMB50 GSM/TM1 MCH VN 10 17.11 0.02045 PASS
20 16.79 0.02007 PASS
30 11.30 0.01351 PASS
40 11.75 0.01404 PASS
50 15.56 0.0186 PASS
-30 12.27 0.01446 PASS
-20 15.05 0.01773 PASS
-10 10.65 0.01255 PASS
0 16.27 0.01917 PASS
HCH VN 10 13.69 0.01613 PASS
20 19.18 0.0226 PASS
30 15.76 0.01857 PASS
40 18.34 0.02161 PASS
50 20.02 0.02359 PASS
GSM/TM2 LCH VN -30 29.38 0.03565 PASS
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Test Test Test Test Test Freq. Error Freq. vs. rated -
Band Mode Channel Volt. Temp. [Hz] [ppm]
-20 14.17 0.01719 PASS
-10 6.72 0.00815 PASS
0 17.40 0.02111 PASS
10 17.85 0.02166 PASS
20 16.14 0.01958 PASS
30 16.24 0.0197 PASS
40 6.55 0.00795 PASS
50 13.66 0.01657 PASS
-30 15.85 0.01895 PASS
-20 13.88 0.01659 PASS
-10 16.08 0.01922 PASS
0 16.79 0.02007 PASS
MCH VN 10 14.66 0.01752 PASS
20 22.44 0.02682 PASS
30 14.50 0.01733 PASS
40 21.83 0.02609 PASS
50 16.56 0.01979 PASS
-30 23.34 0.0275 PASS
-20 16.47 0.0194 PASS
-10 19.79 0.02332 PASS
0 15.30 0.01803 PASS
HCH VN 10 13.37 0.01575 PASS
20 12.27 0.01446 PASS
30 16.56 0.01951 PASS
40 21.37 0.02518 PASS
50 19.02 0.02241 PASS
-30 55.53 0.03001 PASS
-20 55.02 0.02974 PASS
-10 53.72 0.02903 PASS
0 53.85 0.0291 PASS
LCH VN 10 53.14 0.02872 PASS
20 48.75 0.02635 PASS
GSM1900 | GSMTML 30 53.79 0.02907 PASS
40 48.11 0.026 PASS
50 47.01 0.02541 PASS
-30 46.04 0.02449 PASS
-20 59.54 0.03167 PASS
MCH VN -10 57.40 0.03053 PASS
0 53.85 0.02864 PASS
10 53.27 0.02834 PASS
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Test Test Test Test Test Freq. Error Freq. vs. rated -
Band Mode Channel Volt. Temp. [Hz] [ppm]
20 53.21 0.0283 PASS
30 52.50 0.02793 PASS
40 53.72 0.02857 PASS
50 51.14 0.0272 PASS
-30 51.72 0.02708 PASS
-20 47.78 0.02502 PASS
-10 53.53 0.02803 PASS
0 50.75 0.02657 PASS
HCH VN 10 52.37 0.02742 PASS
20 58.44 0.0306 PASS
30 57.02 0.02986 PASS
40 48.49 0.02539 PASS
50 49.59 0.02597 PASS
-30 59.31 0.03206 PASS
-20 61.54 0.03326 PASS
-10 63.02 0.03406 PASS
0 55.14 0.0298 PASS
LCH VN 10 54.89 0.02967 PASS
20 61.34 0.03315 PASS
30 55.69 0.0301 PASS
40 62.67 0.03387 PASS
50 52.72 0.02849 PASS
-30 59.31 0.03155 PASS
-20 62.18 0.03307 PASS
-10 56.82 0.03022 PASS
0 59.12 0.03145 PASS
GSM/TM2 MCH VN 10 66.02 0.03512 PASS
20 57.21 0.03043 PASS
30 54.63 0.02906 PASS
40 52.63 0.02799 PASS
50 56.56 0.03009 PASS
-30 53.69 0.02811 PASS
-20 55.79 0.02921 PASS
-10 62.60 0.03278 PASS
0 59.66 0.03124 PASS
HCH VN 10 63.34 0.03317 PASS
20 56.08 0.02936 PASS
30 60.02 0.03143 PASS
40 61.12 0.032 PASS
50 66.80 0.03498 PASS
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8.2 For UMTS

8.2.1Frequency Error vs. Voltage:

Test Test Test Freq. Error | Freq. vs. rated .
Test Band Test Mode Verdict
Channel Temp. Volt. [HZ] [ppm]
VL 5.87 0.0071 PASS
LCH TN VN 3.63 0.00439 PASS
VH 0.34 0.00041 PASS
VL 0.92 0.0011 PASS
WCDMAS850 | UMTS/TM1 MCH TN VN 0.66 0.00079 PASS
VH -0.38 -0.00045 PASS
VL -2.79 -0.0033 PASS
HCH TN VN 0.81 0.00096 PASS
VH -1.59 -0.00188 PASS
VL 6.04 0.00326 PASS
LCH TN VN 8.56 0.00462 PASS
VH 5.26 0.00284 PASS
VL -0.41 -0.00022 PASS
WCDMA1900 | UMTS/TM1 MCH TN VN 2.21 0.00118 PASS
VH 2.29 0.00122 PASS
VL -1.92 -0.00101 PASS
HCH TN VN 0.11 0.00006 PASS
VH -0.98 -0.00051 PASS

8.2.2Frequency Error vs. Temperature:

Test Band T il Test Test Test Freq. Error | Freq. vs. rated Verdict
Channel Volt. Temp. [Hz] [ppm]
-30 4.09 0.00495 PASS
-20 0.85 0.00103 PASS
-10 1.19 0.00144 PASS
0 1.08 0.00131 PASS
LCH VN 10 1.02 0.00123 PASS
20 3.01 0.00364 PASS
WCDMASS0 | UMTSTML 30 -1.31 -0.00159 PASS
40 1.46 0.00177 PASS
50 0.63 0.00076 PASS
-30 -1.97 -0.00236 PASS
-20 -0.09 -0.00011 PASS
MCH VN -10 -0.08 -0.0001 PASS
0 2.98 0.00356 PASS
10 -0.41 -0.00049 PASS
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Test Test Test Freq. Error | Freq. vs. rated .
Test Band Test Mode Verdict
Channel Volt. Temp. [Hz] [ppm]
20 -0.55 -0.00066 PASS
30 0.85 0.00102 PASS
40 -2.44 -0.00292 PASS
50 -0.37 -0.00044 PASS
-30 -0.98 -0.00116 PASS
-20 1.04 0.00123 PASS
-10 -1.57 -0.00185 PASS
0 1.66 0.00196 PASS
HCH VN 10 0.24 0.00028 PASS
20 0.20 0.00024 PASS
30 -1.77 -0.00209 PASS
40 0.53 0.00063 PASS
50 -1.72 -0.00203 PASS
-30 5.33 0.00288 PASS
-20 3.89 0.0021 PASS
-10 3.88 0.00209 PASS
0 5.69 0.00307 PASS
LCH VN 10 -1.21 -0.00065 PASS
20 6.35 0.00343 PASS
30 4.50 0.00243 PASS
40 5.75 0.0031 PASS
50 9.06 0.00489 PASS
-30 2.73 0.00145 PASS
-20 0.99 0.00053 PASS
-10 1.94 0.00103 PASS
0 4.65 0.00247 PASS
WCDMA1900 | UMTS/TM1 MCH VN 10 221 0.00118 PASS
20 4.76 0.00253 PASS
30 4.97 0.00264 PASS
40 5.37 0.00286 PASS
50 6.41 0.00341 PASS
-30 1.75 0.00092 PASS
-20 1.94 0.00102 PASS
-10 0.84 0.00044 PASS
0 1.74 0.00091 PASS
HCH VN 10 0.64 0.00034 PASS
20 -1.66 -0.00087 PASS
30 -2.30 -0.00121 PASS
40 3.11 0.00163 PASS
50 -1.88 -0.00099 PASS
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8.3 For LTE

8.3.1Frequency Error vs. Voltage:

Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VL -3 -0.00162 PASS
LCH TN VN -3.69 -0.00199 PASS
VH -4.95 -0.00267 PASS
VL -0.39 -0.00021 PASS
14 MCH TN VN -0.09 -0.00005 PASS
VH -1.3 -0.00069 PASS
VL -1.43 -0.00075 PASS
HCH TN VN -1.65 -0.00086 PASS
VH -0.13 -0.00007 PASS
VL -2.99 -0.00161 PASS
LCH TN VN -3.26 -0.00176 PASS
VH 1.96 0.00106 PASS
VL 3.28 0.00174 PASS
3 MCH TN VN 0.31 0.00016 PASS
VH 2.99 0.00159 PASS
VL 0.31 0.00016 PASS
BAND2 | LTE/TML HCH TN VN -14 -0.00073 PASS
VH 2.03 0.00106 PASS
VL -3.4 -0.00184 PASS
LCH TN VN 1.29 0.0007 PASS
VH -0.51 -0.00028 PASS
VL 1.17 0.00062 PASS
5 MCH TN VN 1.09 0.00058 PASS
VH 0.77 0.00041 PASS
VL -2.19 -0.00115 PASS
HCH TN VN -0.76 -0.0004 PASS
VH -1.29 -0.00068 PASS
VL -0.5 -0.00027 PASS
LCH TN VN -3.59 -0.00194 PASS
VH -0.77 -0.00042 PASS
10 VL 2.32 0.00123 PASS
MCH TN VN -0.66 -0.00035 PASS
VH 0.72 0.00038 PASS
HCH TN VL -1.7 -0.00089 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VN -2.8 -0.00147 PASS
VH -1.03 -0.00054 PASS
VL -0.93 -0.0005 PASS
LCH TN VN 1.23 0.00066 PASS
VH 0.44 0.00024 PASS
VL -0.49 -0.00026 PASS
15 MCH TN VN 15 0.0008 PASS
VH 0.72 0.00038 PASS
VL -0.09 -0.00005 PASS
HCH TN VN 0.73 0.00038 PASS
VH -0.37 -0.00019 PASS
VL -3.82 -0.00205 PASS
LCH TN VN -3.71 -0.00199 PASS
VH -3.49 -0.00188 PASS
VL 1.2 0.00064 PASS
20 MCH TN VN 1.49 0.00079 PASS
VH 0.51 0.00027 PASS
VL -1.23 -0.00065 PASS
HCH TN VN -2.76 -0.00145 PASS
VH -0.92 -0.00048 PASS
VL -2.27 -0.00123 PASS
LCH TN VN 1.49 0.00081 PASS
VH -1.22 -0.00066 PASS
VL -0.07 -0.00004 PASS
14 MCH TN VN 2.4 0.00128 PASS
VH 0.73 0.00039 PASS
VL -4.95 -0.00259 PASS
HCH TN VN -3.49 -0.00183 PASS
VH -3.26 -0.00171 PASS
LTE/TM2 VL -1.37 -0.00074 PASS
LCH TN VN 0.51 0.00028 PASS
VH -0.72 -0.00039 PASS
VL -3.13 -0.00166 PASS
3 MCH TN VN 0.94 0.0005 PASS
VH -4.05 -0.00215 PASS
VL 0.13 0.00007 PASS
HCH TN VN 0.82 0.00043 PASS
VH 1.83 0.00096 PASS
5 LCH TN VL -2.65 -0.00143 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VN -3.29 -0.00178 PASS
VH -2.19 -0.00118 PASS
VL 0.54 0.00029 PASS
MCH TN VN 1.92 0.00102 PASS
VH 1.27 0.00068 PASS
VL -1.52 -0.0008 PASS
HCH TN VN -1.62 -0.00085 PASS
VH -0.36 -0.00019 PASS
VL -1.57 -0.00085 PASS
LCH TN VN 0.3 0.00016 PASS
VH 0.03 0.00002 PASS
VL 1.44 0.00077 PASS
10 MCH TN VN 0.82 0.00044 PASS
VH 1.44 0.00077 PASS
VL -1.34 -0.0007 PASS
HCH TN VN -2.32 -0.00122 PASS
VH -0.54 -0.00028 PASS
VL 1.39 0.00075 PASS
LCH TN VN 2.95 0.00159 PASS
VH 0.39 0.00021 PASS
VL 1.37 0.00073 PASS
15 MCH TN VN 0.59 0.00031 PASS
VH 1.33 0.00071 PASS
VL 1.29 0.00068 PASS
HCH TN VN 1.95 0.00102 PASS
VH 0.86 0.00045 PASS
VL -0.89 -0.00048 PASS
LCH TN VN -1.2 -0.00065 PASS
VH -0.26 -0.00014 PASS
VL 1.69 0.0009 PASS
20 MCH TN VN 2.13 0.00113 PASS
VH 1.99 0.00106 PASS
VL -1.13 -0.00059 PASS
HCH TN VN 1.39 0.00073 PASS
VH 0.11 0.00006 PASS
VL -1.86 -0.00109 PASS
BANDA | LTE/TML 14 LCH TN VN -0.53 -0.00031 PASS
VH -2.78 -0.00163 PASS
MCH TN VL -2.02 -0.00117 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]

VN -3.36 -0.00194 PASS

VH -4.09 -0.00236 PASS

VL -2.07 -0.00118 PASS

HCH TN VN -2.17 -0.00124 PASS

VH -0.43 -0.00025 PASS

VL 0.57 0.00033 PASS

LCH TN VN -1.46 -0.00085 PASS

VH -0.41 -0.00024 PASS

VL 3.09 0.00178 PASS

3 MCH TN VN -1.17 -0.00068 PASS
VH 3.32 0.00192 PASS

VL 1.12 0.00064 PASS

HCH TN VN 0.92 0.00052 PASS

VH 1.46 0.00083 PASS

VL -3.02 -0.00176 PASS

LCH TN VN -2.33 -0.00136 PASS

VH -1.95 -0.00114 PASS

VL 1.36 0.00078 PASS

5 MCH TN VN 1.2 0.00069 PASS
VH 1.12 0.00065 PASS

VL 14 0.0008 PASS

HCH TN VN 0.74 0.00042 PASS

VH -1.1 -0.00063 PASS

VL -2.65 -0.00155 PASS

LCH TN VN -2.13 -0.00124 PASS

VH -1.67 -0.00097 PASS

VL 1.44 0.00083 PASS

10 MCH TN VN 2.69 0.00155 PASS
VH 0.92 0.00053 PASS

VL -0.56 -0.00032 PASS

HCH TN VN -2 -0.00114 PASS

VH -0.49 -0.00028 PASS

VL 1.2 0.0007 PASS

LCH TN VN 0.46 0.00027 PASS

VH 1.9 0.00111 PASS

15 VL -0.41 -0.00024 PASS
MCH TN VN 0.43 0.00025 PASS

VH -1.06 -0.00061 PASS

HCH TN VL 0.57 0.00033 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VN 0.41 0.00023 PASS
VH 1.77 0.00101 PASS
VL -1.32 -0.00077 PASS
LCH TN VN -1.44 -0.00084 PASS
VH -3.35 -0.00195 PASS
VL 0.8 0.00046 PASS
20 MCH TN VN -04 -0.00023 PASS
VH 0.01 0.00001 PASS
VL -0.67 -0.00038 PASS
HCH TN VN -2.72 -0.00156 PASS
VH -1.39 -0.0008 PASS
VL -1.36 -0.00079 PASS
LCH TN VN -1.86 -0.00109 PASS
VH -2.49 -0.00146 PASS
VL 3.69 0.00213 PASS
14 MCH TN VN 1.96 0.00113 PASS
VH 1.87 0.00108 PASS
VL -1.27 -0.00072 PASS
HCH TN VN 0.76 0.00043 PASS
VH -1.39 -0.00079 PASS
VL -1.04 -0.00061 PASS
LCH TN VN -0.57 -0.00033 PASS
VH -2.26 -0.00132 PASS
VL -0.03 -0.00002 PASS
LTETM2 3 MCH TN VN 1.02 0.00059 PASS
VH 0.47 0.00027 PASS
VL 1.43 0.00082 PASS
HCH TN VN 0.36 0.00021 PASS
VH -1.72 -0.00098 PASS
VL -1.53 -0.00089 PASS
LCH TN VN -0.62 -0.00036 PASS
VH -2.4 -0.0014 PASS
VL 2.23 0.00129 PASS
5 MCH TN VN 0.21 0.00012 PASS
VH 0.17 0.0001 PASS
VL -1.42 -0.00081 PASS
HCH TN VN -0.16 -0.00009 PASS
VH 0.27 0.00015 PASS
10 LCH TN VL -1.4 -0.00082 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VN 0.47 0.00027 PASS
VH -0.86 -0.0005 PASS
VL 0.56 0.00032 PASS
MCH TN VN 2.17 0.00125 PASS
VH 15 0.00087 PASS
VL 0.69 0.00039 PASS
HCH TN VN -0.49 -0.00028 PASS
VH -0.2 -0.00011 PASS
VL -0.11 -0.00006 PASS
LCH TN VN 0.1 0.00006 PASS
VH -0.73 -0.00043 PASS
VL 0.7 0.0004 PASS
15 MCH TN VN 2.33 0.00134 PASS
VH 1.75 0.00101 PASS
VL 0.93 0.00053 PASS
HCH TN VN 1.57 0.0009 PASS
VH 1.66 0.00095 PASS
VL -1.5 -0.00087 PASS
LCH TN VN -2.22 -0.00129 PASS
VH -0.33 -0.00019 PASS
VL 0.37 0.00021 PASS
20 MCH TN VN 14 0.00081 PASS
VH -0.66 -0.00038 PASS
VL 0.66 0.00038 PASS
HCH TN VN -0.74 -0.00042 PASS
VH -0.17 -0.0001 PASS
VL -1.47 -0.00178 PASS
LCH TN VN -0.09 -0.00011 PASS
VH -1.8 -0.00218 PASS
VL -3.02 -0.00361 PASS
14 MCH TN VN -0.92 -0.0011 PASS
VH -2.76 -0.0033 PASS
BAND5 | LTE/TM1 VL -3.79 -0.00447 PASS
HCH TN VN -6.22 -0.00733 PASS
VH -5.72 -0.00674 PASS
VL 0.44 0.00053 PASS
LCH TN VN -1.39 -0.00168 PASS
3 VH 15 0.00182 PASS
MCH TN VL -0.34 -0.00041 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VN -2.22 -0.00265 PASS
VH -2.02 -0.00241 PASS
VL -0.72 -0.00085 PASS
HCH TN VN -1.3 -0.00153 PASS
VH -0.13 -0.00015 PASS
VL -1.3 -0.00157 PASS
LCH TN VN -0.77 -0.00093 PASS
VH -1.89 -0.00229 PASS
VL -2.33 -0.00279 PASS
5 MCH TN VN -2.62 -0.00313 PASS
VH -1.53 -0.00183 PASS
VL -1.14 -0.00135 PASS
HCH TN VN 0.2 0.00024 PASS
VH -0.4 -0.00047 PASS
VL -2.37 -0.00286 PASS
LCH TN VN -1.5 -0.00181 PASS
VH -1.13 -0.00136 PASS
VL -1.42 -0.0017 PASS
10 MCH TN VN -1.95 -0.00233 PASS
VH -1.69 -0.00202 PASS
VL -0.44 -0.00052 PASS
HCH TN VN 1.09 0.00129 PASS
VH -0.34 -0.0004 PASS
VL -2.35 -0.00285 PASS
LCH TN VN -2.93 -0.00355 PASS
VH -0.84 -0.00102 PASS
VL -3.98 -0.00476 PASS
14 MCH TN VN -1.66 -0.00198 PASS
VH -1.59 -0.0019 PASS
VL -6.59 -0.00777 PASS
LTEMTM2 HCH TN VN -4.62 -0.00545 PASS
VH -3.39 -0.004 PASS
VL -0.34 -0.00041 PASS
LCH TN VN 0.87 0.00105 PASS
VH 0.69 0.00084 PASS
3 VL -1.73 -0.00207 PASS
MCH TN VN -0.73 -0.00087 PASS
VH -2.52 -0.00301 PASS
HCH TN VL -0.82 -0.00097 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict
(MHz) [Hz]
VN -0.59 -0.0007 PASS
VH -1.16 -0.00137 PASS
VL -0.93 -0.00113 PASS
LCH TN VN -0.8 -0.00097 PASS
VH 0.07 0.00008 PASS
VL -0.99 -0.00118 PASS
5 MCH TN VN -2.68 -0.0032 PASS
VH -1.83 -0.00219 PASS
VL 1.27 0.0015 PASS
HCH TN VN -0.13 -0.00015 PASS
VH -0.26 -0.00031 PASS
VL -0.46 -0.00055 PASS
LCH TN VN -2.82 -0.0034 PASS
VH -0.73 -0.00088 PASS
VL -2.36 -0.00282 PASS
10 MCH TN VN -2.72 -0.00325 PASS
VH -1.26 -0.00151 PASS
VL 1.36 0.00161 PASS
HCH TN VN 0.83 0.00098 PASS
VH -0.24 -0.00028 PASS
VL -1.42 -0.00201 PASS
LCH TN VN -2.06 -0.00292 PASS
VH -0.94 -0.00133 PASS
VL 1.06 0.00149 PASS
5 MCH TN VN 0.5 0.0007 PASS
VH 0.1 0.00014 PASS
VL -2.43 -0.00341 PASS
HCH TN VN -2.46 -0.00345 PASS
VH -1.22 -0.00171 PASS
BAND17 LTE/TML VL -1.04 -0.00147 PASS
LCH TN VN -1.76 -0.00248 PASS
VH -1.57 -0.00221 PASS
VL 0.57 0.0008 PASS
10 MCH TN VN -0.37 -0.00052 PASS
VH 0.1 0.00014 PASS
VL -1.02 -0.00143 PASS
HCH TN VN -0.97 -0.00136 PASS
VH -0.83 -0.00117 PASS
LTE/TM2 5 LCH TN VL -0.4 -0.00057 PASS
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HUAWEI
Test Test Test' Test Test Test Freq. Freq. vs. .
Band Mode Bandwidth Channel | Temp. | Volt. Error rated [ppm] Verdict

(MHz) [Hz]
VN -1.85 -0.00262 PASS
VH -14 -0.00198 PASS
VL -0.4 -0.00056 PASS
MCH TN VN -1.23 -0.00173 PASS
VH -0.9 -0.00127 PASS
VL -2.33 -0.00327 PASS
HCH TN VN -2.5 -0.0035 PASS
VH -2.63 -0.00369 PASS
VL -1.37 -0.00193 PASS
LCH TN VN -2.09 -0.00295 PASS
VH -1.66 -0.00234 PASS
VL -0.33 -0.00046 PASS
10 MCH TN VN -0.19 -0.00027 PASS
VH -1.07 -0.00151 PASS
VL -0.49 -0.00069 PASS
HCH TN VN -1.04 -0.00146 PASS
VH -1 -0.00141 PASS
8.3.2Frequency Error vs. Temperature:
Test Test Test. Test Test Test Freq. Freg. vs. ,
Band e Bandwidth Channel | Temp. | volt. Error rated Verdict
(MHz) [Hz] [Ppm]
-30 -7.12 -0.00385 PASS
-20 -2.1 -0.00113 PASS
-10 -2.45 -0.00132 PASS
0 -1.06 -0.00057 PASS
LCH VN 10 -4.41 -0.00238 PASS
20 -4.16 -0.00225 PASS
30 -1.67 -0.0009 PASS
BAND2 | LTE/TML 14 40 -1.99 -0.00108 PASS
50 -4.25 -0.0023 PASS
-30 0.72 0.00038 PASS
-20 1.23 0.00065 PASS
-10 2.72 0.00145 PASS
MCH VN 0 -0.87 -0.00046 PASS
10 3.71 0.00197 PASS
20 1.87 0.00099 PASS
30 0.07 0.00004 PASS
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RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-Al, Y536-Al

Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
40 0.89 0.00047 PASS
50 -1.67 -0.00089 PASS
-30 0.74 0.00039 PASS
-20 -0.72 -0.00038 PASS
-10 -0.5 -0.00026 PASS
0 -1.77 -0.00093 PASS
HCH VN 10 2.45 0.00128 PASS
20 242 0.00127 PASS
30 -3.12 -0.00163 PASS
40 -2 -0.00105 PASS
50 -0.46 -0.00024 PASS
-30 -0.41 -0.00022 PASS
-20 -04 -0.00022 PASS
-10 -0.7 -0.00038 PASS
0 -0.13 -0.00007 PASS
LCH VN 10 -1.02 -0.00055 PASS
20 -1.22 -0.00066 PASS
30 -2.76 -0.00149 PASS
40 2.39 0.00129 PASS
50 -2.66 -0.00144 PASS
-30 -0.14 -0.00007 PASS
-20 -0.56 -0.0003 PASS
-10 -0.37 -0.0002 PASS
0 0.97 0.00052 PASS
3 MCH VN 10 1.76 0.00094 PASS
20 -0.1 -0.00005 PASS
30 0.7 0.00037 PASS
40 1.8 0.00096 PASS
50 0.82 0.00044 PASS
-30 -0.96 -0.0005 PASS
-20 1.3 0.00068 PASS
-10 -1.87 -0.00098 PASS
0 1.47 0.00077 PASS
HCH VN 10 0.06 0.00003 PASS
20 -0.43 -0.00023 PASS
30 0.57 0.0003 PASS
40 -0.8 -0.00042 PASS
50 -0.09 -0.00005 PASS
5 LCH VN -30 -3.58 -0.00193 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
-20 -2.36 -0.00127 PASS
-10 -3.26 -0.00176 PASS
0 -1.24 -0.00067 PASS
10 -2.9 -0.00157 PASS
20 -1.63 -0.00088 PASS
30 -2.55 -0.00138 PASS
40 -2.86 -0.00154 PASS
50 -1 -0.00054 PASS
-30 0.4 0.00021 PASS
-20 0.53 0.00028 PASS
-10 0.16 0.00009 PASS
0 1.23 0.00065 PASS
MCH VN 10 1.62 0.00086 PASS
20 -0.9 -0.00048 PASS
30 -0.3 -0.00016 PASS
40 2.26 0.0012 PASS
50 0.5 0.00027 PASS
-30 0.16 0.00008 PASS
-20 -1.37 -0.00072 PASS
-10 -0.27 -0.00014 PASS
0 1.65 0.00087 PASS
HCH VN 10 -0.5 -0.00026 PASS
20 -0.87 -0.00046 PASS
30 -0.87 -0.00046 PASS
40 -1.66 -0.00087 PASS
50 -0.1 -0.00005 PASS
-30 -1.85 -0.001 PASS
-20 -1.26 -0.00068 PASS
-10 -2.7 -0.00146 PASS
0 0.31 0.00017 PASS
LCH VN 10 -0.67 -0.00036 PASS
20 -0.07 -0.00004 PASS
10 30 -0.53 -0.00029 PASS
40 0.2 0.00011 PASS
50 -0.64 -0.00035 PASS
-30 1.24 0.00066 PASS
MCH VN -20 1.37 0.00073 PASS
-10 1.87 0.00099 PASS
0 1.6 0.00085 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
10 1.36 0.00072 PASS
20 2.23 0.00119 PASS
30 2.76 0.00147 PASS
40 1.17 0.00062 PASS
50 1.79 0.00095 PASS
-30 -4.69 -0.00246 PASS
-20 -2.73 -0.00143 PASS
-10 -4.33 -0.00227 PASS
0 -4.12 -0.00216 PASS
HCH VN 10 -1.43 -0.00075 PASS
20 -1.63 -0.00086 PASS
30 -1.34 -0.0007 PASS
40 -5.14 -0.0027 PASS
50 -0.92 -0.00048 PASS
-30 0.72 0.00039 PASS
-20 1.47 0.00079 PASS
-10 -1.36 -0.00073 PASS
0 -0.46 -0.00025 PASS
LCH VN 10 1.43 0.00077 PASS
20 1.75 0.00094 PASS
30 1.72 0.00093 PASS
40 0.37 0.0002 PASS
50 3.29 0.00177 PASS
-30 2 0.00106 PASS
-20 3.06 0.00163 PASS
-10 -0.24 -0.00013 PASS
15 0 0.01 0.00001 PASS
MCH VN 10 0.5 0.00027 PASS
20 2.37 0.00126 PASS
30 1.67 0.00089 PASS
40 -0.43 -0.00023 PASS
50 1.7 0.0009 PASS
-30 1.46 0.00077 PASS
-20 -1 -0.00053 PASS
-10 0.43 0.00023 PASS
HCH VN 0 0.2 0.00011 PASS
10 1.13 0.00059 PASS
20 1.26 0.00066 PASS
30 1.52 0.0008 PASS
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HUAWEI
Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
40 1.43 0.00075 PASS
50 0.44 0.00023 PASS
-30 -1.14 -0.00061 PASS
-20 -2.4 -0.00129 PASS
-10 -1.57 -0.00084 PASS
0 -3 -0.00161 PASS
LCH VN 10 -3.76 -0.00202 PASS
20 -1.77 -0.00095 PASS
30 -3.72 -0.002 PASS
40 -2.52 -0.00135 PASS
50 -1.77 -0.00095 PASS
-30 0.63 0.00034 PASS
-20 -0.2 -0.00011 PASS
-10 0.67 0.00036 PASS
0 -1.14 -0.00061 PASS
20 MCH VN 10 0.73 0.00039 PASS
20 0.01 0.00001 PASS
30 0.86 0.00046 PASS
40 0.06 0.00003 PASS
50 -0.64 -0.00034 PASS
-30 -1.09 -0.00057 PASS
-20 -0.26 -0.00014 PASS
-10 0.19 0.0001 PASS
0 -0.73 -0.00038 PASS
HCH VN 10 -1.03 -0.00054 PASS
20 -0.19 -0.0001 PASS
30 -0.74 -0.00039 PASS
40 -0.66 -0.00035 PASS
50 -1.77 -0.00093 PASS
-30 -0.59 -0.00032 PASS
-20 -0.37 -0.0002 PASS
-10 -0.99 -0.00053 PASS
0 1.24 0.00067 PASS
LTETM 14 LCH VN 10 -2.17 -0.00117 PASS
20 0.47 0.00025 PASS
30 -1.2 -0.00065 PASS
40 -2.36 -0.00128 PASS
50 -1.44 -0.00078 PASS
MCH VN -30 -0.41 -0.00022 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
-20 1.13 0.0006 PASS
-10 1.53 0.00081 PASS
0 -0.87 -0.00046 PASS
10 -0.64 -0.00034 PASS
20 -1.03 -0.00055 PASS
30 0.4 0.00021 PASS
40 0.26 0.00014 PASS
50 -0.97 -0.00052 PASS
-30 -2.6 -0.00136 PASS
-20 -3.38 -0.00177 PASS
-10 0.24 0.00013 PASS
0 -3.79 -0.00199 PASS
HCH VN 10 -0.62 -0.00032 PASS
20 -2.52 -0.00132 PASS
30 -0.67 -0.00035 PASS
40 -2.06 -0.00108 PASS
50 -1.47 -0.00077 PASS
-30 0.93 0.0005 PASS
-20 -0.82 -0.00044 PASS
-10 -1.32 -0.00071 PASS
0 -1.77 -0.00096 PASS
LCH VN 10 0.62 0.00033 PASS
20 -0.56 -0.0003 PASS
30 -0.9 -0.00049 PASS
40 -0.34 -0.00018 PASS
50 -0.36 -0.00019 PASS
-30 -2.17 -0.00115 PASS
-20 -1.59 -0.00085 PASS
3 -10 -1.27 -0.00068 PASS
0 -0.1 -0.00005 PASS
MCH VN 10 0.73 0.00039 PASS
20 -0.5 -0.00027 PASS
30 0.24 0.00013 PASS
40 0.86 0.00046 PASS
50 -2.02 -0.00107 PASS
-30 -0.13 -0.00007 PASS
HCH VN -20 -1.53 -0.0008 PASS
-10 -0.79 -0.00041 PASS
0 -1.22 -0.00064 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
10 -0.06 -0.00003 PASS
20 0.66 0.00035 PASS
30 -1.52 -0.0008 PASS
40 -0.33 -0.00017 PASS
50 1.96 0.00103 PASS
-30 -1.69 -0.00091 PASS
-20 -2.12 -0.00114 PASS
-10 -0.7 -0.00038 PASS
0 -2.39 -0.00129 PASS
LCH VN 10 -2.06 -0.00111 PASS
20 -0.87 -0.00047 PASS
30 -1.5 -0.00081 PASS
40 -1.03 -0.00056 PASS
50 -0.46 -0.00025 PASS
-30 0.21 0.00011 PASS
-20 1.36 0.00072 PASS
-10 2.15 0.00114 PASS
0 1.46 0.00078 PASS
5 MCH VN 10 0.53 0.00028 PASS
20 1.65 0.00088 PASS
30 1.66 0.00088 PASS
40 0.5 0.00027 PASS
50 2.29 0.00122 PASS
-30 -0.77 -0.0004 PASS
-20 0.66 0.00035 PASS
-10 1.03 0.00054 PASS
0 -0.43 -0.00023 PASS
HCH VN 10 0.2 0.0001 PASS
20 -1.52 -0.0008 PASS
30 0.62 0.00033 PASS
40 -0.64 -0.00034 PASS
50 -1.77 -0.00093 PASS
-30 -1.22 -0.00066 PASS
-20 0.17 0.00009 PASS
-10 -0.93 -0.0005 PASS
10 LCH VN 0 -1.85 -0.001 PASS
10 0.59 0.00032 PASS
20 -0.04 -0.00002 PASS
30 -1.02 -0.00055 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
40 -0.67 -0.00036 PASS
50 -0.79 -0.00043 PASS
-30 -1.22 -0.00065 PASS
-20 0.63 0.00034 PASS
-10 3.15 0.00168 PASS
0 0.8 0.00043 PASS
MCH VN 10 -0.29 -0.00015 PASS
20 -1.27 -0.00068 PASS
30 1.24 0.00066 PASS
40 3.56 0.00189 PASS
50 0.64 0.00034 PASS
-30 -1.39 -0.00073 PASS
-20 -2.82 -0.00148 PASS
-10 -0.87 -0.00046 PASS
0 -1.8 -0.00094 PASS
HCH VN 10 -4.13 -0.00217 PASS
20 -1.16 -0.00061 PASS
30 -1.03 -0.00054 PASS
40 -2.15 -0.00113 PASS
50 -3.05 -0.0016 PASS
-30 2.05 0.0011 PASS
-20 2.6 0.0014 PASS
-10 1.65 0.00089 PASS
0 1.37 0.00074 PASS
LCH VN 10 2.5 0.00135 PASS
20 1.9 0.00102 PASS
30 13 0.0007 PASS
40 1.02 0.00055 PASS
50 1.89 0.00102 PASS
15 -30 0.13 0.00007 PASS
-20 0.82 0.00044 PASS
-10 1.26 0.00067 PASS
0 0.27 0.00014 PASS
MCH VN 10 0.19 0.0001 PASS
20 0.96 0.00051 PASS
30 1.97 0.00105 PASS
40 1.73 0.00092 PASS
50 1.14 0.00061 PASS
HCH VN -30 1.52 0.0008 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
-20 1.16 0.00061 PASS
-10 0.8 0.00042 PASS
0 0.37 0.00019 PASS
10 2.73 0.00143 PASS
20 0.5 0.00026 PASS
30 2.27 0.00119 PASS
40 -0.11 -0.00006 PASS
50 -0.1 -0.00005 PASS
-30 -1.49 -0.0008 PASS
-20 -0.69 -0.00037 PASS
-10 -2.32 -0.00125 PASS
0 -0.37 -0.0002 PASS
LCH VN 10 -2.2 -0.00118 PASS
20 -2.7 -0.00145 PASS
30 -1.97 -0.00106 PASS
40 -3.46 -0.00186 PASS
50 -2 -0.00108 PASS
-30 1.76 0.00094 PASS
-20 2.66 0.00141 PASS
-10 -0.13 -0.00007 PASS
0 1.77 0.00094 PASS
20 MCH VN 10 1.62 0.00086 PASS
20 1.33 0.00071 PASS
30 0.4 0.00021 PASS
40 1.06 0.00056 PASS
50 1.19 0.00063 PASS
-30 0.69 0.00036 PASS
-20 0.09 0.00005 PASS
-10 0.11 0.00006 PASS
0 0.69 0.00036 PASS
HCH VN 10 1.07 0.00056 PASS
20 0.37 0.00019 PASS
30 -0.56 -0.00029 PASS
40 -0.51 -0.00027 PASS
50 -0.77 -0.00041 PASS
-30 -4.66 -0.00272 PASS
BAND4 | LTE/TM1 1.4 LCH VN 20 | 265 | 000155 | PASS
-10 -2.78 -0.00163 PASS
0 -4.12 -0.00241 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
10 -5.56 -0.00325 PASS
20 -4.01 -0.00234 PASS
30 -3.79 -0.00222 PASS
40 -0.5 -0.00029 PASS
50 -3.63 -0.00212 PASS
-30 -0.41 -0.00024 PASS
-20 -1.63 -0.00094 PASS
-10 -1.07 -0.00062 PASS
0 1.37 0.00079 PASS
MCH VN 10 0.19 0.00011 PASS
20 -1.1 -0.00063 PASS
30 -2.27 -0.00131 PASS
40 0.73 0.00042 PASS
50 -0.23 -0.00013 PASS
-30 -2.79 -0.00159 PASS
-20 -3.52 -0.00201 PASS
-10 1.16 0.00066 PASS
0 -0.04 -0.00002 PASS
HCH VN 10 -1.3 -0.00074 PASS
20 -0.46 -0.00026 PASS
30 0.26 0.00015 PASS
40 1.16 0.00066 PASS
50 -0.69 -0.00039 PASS
-30 0.93 0.00054 PASS
-20 -0.62 -0.00036 PASS
-10 0.24 0.00014 PASS
0 -1.7 -0.00099 PASS
LCH VN 10 -0.36 -0.00021 PASS
20 -0.21 -0.00012 PASS
30 1.19 0.0007 PASS
40 -0.44 -0.00026 PASS
3 50 0.74 0.00043 PASS
-30 0.77 0.00044 PASS
-20 1 0.00058 PASS
-10 1.04 0.0006 PASS
MCH VN 0 2.05 0.00118 PASS
10 1.4 0.00081 PASS
20 1.27 0.00073 PASS
30 2.35 0.00136 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
40 2.05 0.00118 PASS
50 0.54 0.00031 PASS
-30 2.19 0.00125 PASS
-20 3.03 0.00173 PASS
-10 0.54 0.00031 PASS
0 0.72 0.00041 PASS
HCH VN 10 1.82 0.00104 PASS
20 2.75 0.00157 PASS
30 1.23 0.0007 PASS
40 0.01 0.00001 PASS
50 0.39 0.00022 PASS
-30 -2.49 -0.00145 PASS
-20 0.21 0.00012 PASS
-10 -0.93 -0.00054 PASS
0 -3.52 -0.00206 PASS
LCH VN 10 -0.59 -0.00034 PASS
20 -1.42 -0.00083 PASS
30 -2.15 -0.00126 PASS
40 -1.72 -0.001 PASS
50 -1.79 -0.00105 PASS
-30 1.7 0.00098 PASS
-20 2.23 0.00129 PASS
-10 2.45 0.00141 PASS
0 2.57 0.00148 PASS
5 MCH VN 10 0.1 0.00006 PASS
20 3.49 0.00201 PASS
30 2.93 0.00169 PASS
40 1.37 0.00079 PASS
50 2.29 0.00132 PASS
-30 -0.5 -0.00029 PASS
-20 -2.33 -0.00133 PASS
-10 1.4 0.0008 PASS
0 -0.57 -0.00033 PASS
HCH VN 10 -0.89 -0.00051 PASS
20 1 0.00057 PASS
30 0.96 0.00055 PASS
40 -0.67 -0.00038 PASS
50 2.62 0.0015 PASS
10 LCH VN -30 0.76 0.00044 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
-20 -1.1 -0.00064 PASS
-10 -1.54 -0.0009 PASS
0 -0.31 -0.00018 PASS
10 1.1 0.00064 PASS
20 -0.13 -0.00008 PASS
30 -0.01 -0.00001 PASS
40 0.93 0.00054 PASS
50 -0.7 -0.00041 PASS
-30 -1.47 -0.00085 PASS
-20 0.5 0.00029 PASS
-10 1.16 0.00067 PASS
0 1.06 0.00061 PASS
MCH VN 10 2.16 0.00125 PASS
20 0.92 0.00053 PASS
30 1.03 0.00059 PASS
40 -1.62 -0.00094 PASS
50 2.12 0.00122 PASS
-30 -0.99 -0.00057 PASS
-20 -2.05 -0.00117 PASS
-10 -2.1 -0.0012 PASS
0 -1.62 -0.00093 PASS
HCH VN 10 -1.14 -0.00065 PASS
20 -1.43 -0.00082 PASS
30 -1.2 -0.00069 PASS
40 -1.7 -0.00097 PASS
50 -2.4 -0.00137 PASS
-30 -0.26 -0.00015 PASS
-20 1.39 0.00081 PASS
-10 1.67 0.00097 PASS
0 0.76 0.00044 PASS
LCH VN 10 1.14 0.00066 PASS
20 0 0 PASS
15 30 1.27 0.00074 PASS
40 0.43 0.00025 PASS
50 1.12 0.00065 PASS
-30 -0.56 -0.00032 PASS
MCH VN -20 0.11 0.00006 PASS
-10 -0.2 -0.00012 PASS
0 0.2 0.00012 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
10 0.67 0.00039 PASS
20 1.77 0.00102 PASS
30 0.73 0.00042 PASS
40 -0.07 -0.00004 PASS
50 1.26 0.00073 PASS
-30 1.54 0.00088 PASS
-20 0.79 0.00045 PASS
-10 0.5 0.00029 PASS
0 0.74 0.00042 PASS
HCH VN 10 1.06 0.00061 PASS
20 0.59 0.00034 PASS
30 1.07 0.00061 PASS
40 0.8 0.00046 PASS
50 -0.67 -0.00038 PASS
-30 -1.43 -0.00083 PASS
-20 -0.01 -0.00001 PASS
-10 -0.96 -0.00056 PASS
0 -1.7 -0.00099 PASS
LCH VN 10 -1.86 -0.00108 PASS
20 -2.75 -0.0016 PASS
30 -2.43 -0.00141 PASS
40 -2.79 -0.00162 PASS
50 -3.2 -0.00186 PASS
-30 -0.36 -0.00021 PASS
-20 0.69 0.0004 PASS
-10 -0.67 -0.00039 PASS
20 0 -0.33 -0.00019 PASS
MCH VN 10 1.79 0.00103 PASS
20 1.67 0.00096 PASS
30 0.37 0.00021 PASS
40 -0.2 -0.00012 PASS
50 0.34 0.0002 PASS
-30 -0.23 -0.00013 PASS
-20 -1.56 -0.00089 PASS
-10 0.23 0.00013 PASS
HCH VN 0 -2.37 -0.00136 PASS
10 -2.88 -0.00165 PASS
20 -1.1 -0.00063 PASS
30 -0.51 -0.00029 PASS
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HUAWEI
Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
40 0.84 0.00048 PASS
50 -0.09 -0.00005 PASS
-30 -0.9 -0.00053 PASS
-20 -1.92 -0.00112 PASS
-10 -1.79 -0.00105 PASS
0 -0.87 -0.00051 PASS
LCH VN 10 -0.64 -0.00037 PASS
20 -2.17 -0.00127 PASS
30 -0.53 -0.00031 PASS
40 -1.75 -0.00102 PASS
50 -2.33 -0.00136 PASS
-30 -1.1 -0.00063 PASS
-20 2.66 0.00154 PASS
-10 3.78 0.00218 PASS
0 2.45 0.00141 PASS
1.4 MCH VN 10 5.62 0.00324 PASS
20 3.29 0.0019 PASS
30 1.76 0.00102 PASS
40 -1.36 -0.00078 PASS
50 1.16 0.00067 PASS
LTE/TM2 -30 0.83 0.00047 PASS
-20 2.57 0.00146 PASS
-10 1.29 0.00074 PASS
0 -0.39 -0.00022 PASS
HCH VN 10 -0.3 -0.00017 PASS
20 2.45 0.0014 PASS
30 -1.24 -0.00071 PASS
40 -2.19 -0.00125 PASS
50 -1.24 -0.00071 PASS
-30 -1.16 -0.00068 PASS
-20 -0.56 -0.00033 PASS
-10 -0.59 -0.00034 PASS
0 -0.46 -0.00027 PASS
LCH VN 10 -0.29 -0.00017 PASS
3 20 -0.49 -0.00029 PASS
30 -1.06 -0.00062 PASS
40 -0.36 -0.00021 PASS
50 -0.43 -0.00025 PASS
MCH VN -30 2.55 0.00147 PASS
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HUAWEI
Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
-20 -0.64 -0.00037 PASS
-10 0.99 0.00057 PASS
0 2.26 0.0013 PASS
10 -0.79 -0.00046 PASS
20 -1.54 -0.00089 PASS
30 1.02 0.00059 PASS
40 -0.29 -0.00017 PASS
50 -1.19 -0.00069 PASS
-30 -1.49 -0.00085 PASS
-20 -3.2 -0.00182 PASS
-10 -2.03 -0.00116 PASS
0 0.63 0.00036 PASS
HCH VN 10 0.63 0.00036 PASS
20 1.53 0.00087 PASS
30 1.9 0.00108 PASS
40 1.22 0.0007 PASS
50 0.46 0.00026 PASS
-30 -1.76 -0.00103 PASS
-20 -1.07 -0.00062 PASS
-10 0.77 0.00045 PASS
0 -3 -0.00175 PASS
LCH VN 10 -1.2 -0.0007 PASS
20 -1.19 -0.00069 PASS
30 -1.53 -0.00089 PASS
40 -0.06 -0.00004 PASS
50 -1.22 -0.00071 PASS
-30 0.94 0.00054 PASS
-20 0.37 0.00021 PASS
> -10 0.41 0.00024 PASS
0 0.56 0.00032 PASS
MCH VN 10 0.64 0.00037 PASS
20 0.89 0.00051 PASS
30 1.85 0.00107 PASS
40 2.66 0.00154 PASS
50 1.86 0.00107 PASS
-30 0.76 0.00043 PASS
HCH VN -20 1.06 0.0006 PASS
-10 -2.19 -0.00125 PASS
0 -0.37 -0.00021 PASS
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Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
10 1.7 0.00097 PASS
20 -0.33 -0.00019 PASS
30 -0.94 -0.00054 PASS
40 -0.31 -0.00018 PASS
50 -0.44 -0.00025 PASS
-30 -0.2 -0.00012 PASS
-20 -0.33 -0.00019 PASS
-10 -0.83 -0.00048 PASS
0 -1.06 -0.00062 PASS
LCH VN 10 -2.25 -0.00131 PASS
20 -2.36 -0.00138 PASS
30 -0.26 -0.00015 PASS
40 -0.54 -0.00031 PASS
50 -2 -0.00117 PASS
-30 1.23 0.00071 PASS
-20 0.8 0.00046 PASS
-10 -0.74 -0.00043 PASS
0 2.03 0.00117 PASS
10 MCH VN 10 0.44 0.00025 PASS
20 0.74 0.00043 PASS
30 0.23 0.00013 PASS
40 1.46 0.00084 PASS
50 -0.07 -0.00004 PASS
-30 -1.54 -0.00088 PASS
-20 -2.49 -0.00142 PASS
-10 -2.4 -0.00137 PASS
0 -2.12 -0.00121 PASS
HCH VN 10 -1.87 -0.00107 PASS
20 -1.7 -0.00097 PASS
30 -2.27 -0.0013 PASS
40 -1.29 -0.00074 PASS
50 -2.69 -0.00154 PASS
-30 0.86 0.0005 PASS
-20 1.19 0.00069 PASS
-10 0.11 0.00006 PASS
15 LCH VN 0 0.63 0.00037 PASS
10 0.09 0.00005 PASS
20 15 0.00087 PASS
30 3.05 0.00178 PASS
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RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-Al, Y536-Al

HUAWEI
Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]

40 1.89 0.0011 PASS

50 2.75 0.0016 PASS

-30 1.14 0.00066 PASS

-20 0.76 0.00044 PASS

-10 -0.03 -0.00002 PASS

0 0.94 0.00054 PASS

MCH VN 10 0.77 0.00044 PASS

20 -0.72 -0.00042 PASS

30 0.49 0.00028 PASS

40 -1.6 -0.00092 PASS

50 1.49 0.00086 PASS

-30 1.46 0.00084 PASS

-20 0.39 0.00022 PASS

-10 -0.26 -0.00015 PASS

0 0.26 0.00015 PASS

HCH VN 10 1.16 0.00066 PASS

20 0.46 0.00026 PASS

30 -1.3 -0.00074 PASS

40 -0.73 -0.00042 PASS

50 0.76 0.00043 PASS

-30 -1.4 -0.00081 PASS

-20 -1.7 -0.00099 PASS

-10 -0.29 -0.00017 PASS

0 -2.96 -0.00172 PASS

LCH VN 10 -3.96 -0.0023 PASS

20 -0.93 -0.00054 PASS

30 -0.03 -0.00002 PASS

40 -1.92 -0.00112 PASS

50 -1.7 -0.00099 PASS

20 -30 2.75 0.00159 PASS
-20 -1.34 -0.00077 PASS

-10 2.15 0.00124 PASS

0 0.82 0.00047 PASS

MCH VN 10 -0.47 -0.00027 PASS

20 0.8 0.00046 PASS

30 -0.03 -0.00002 PASS

40 -0.03 -0.00002 PASS

50 -1.3 -0.00075 PASS

HCH VN -30 -2.07 -0.00119 PASS
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HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
-20 -2.56 -0.00147 PASS
-10 11 0.00063 PASS
0 -0.7 -0.0004 PASS
10 -0.17 -0.0001 PASS
20 15 0.00086 PASS
30 -1.14 -0.00065 PASS
40 -1.07 -0.00061 PASS
50 -2.85 -0.00163 PASS
-30 -0.31 -0.00038 PASS
-20 0.77 0.00093 PASS
-10 0.21 0.00025 PASS
0 -1.77 -0.00215 PASS
LCH VN 10 0.24 0.00029 PASS
20 -1.02 -0.00124 PASS
30 -0.84 -0.00102 PASS
40 0.62 0.00075 PASS
50 0.83 0.00101 PASS
-30 -1.89 -0.00226 PASS
-20 -2.13 -0.00255 PASS
-10 -2.6 -0.00311 PASS
0 -0.27 -0.00032 PASS
1.4 MCH VN 10 -0.67 -0.0008 PASS
20 -2.15 -0.00257 PASS
BANDS5 | LTE/TM1 30 -2.8 -0.00335 PASS
40 -1.42 -0.0017 PASS
50 -3.49 -0.00417 PASS
-30 -3.59 -0.00423 PASS
-20 -2.09 -0.00246 PASS
-10 -3 -0.00354 PASS
0 -2.89 -0.00341 PASS
HCH VN 10 -4.55 -0.00536 PASS
20 -6.68 -0.00787 PASS
30 -3.82 -0.0045 PASS
40 -7.05 -0.00831 PASS
50 -4.33 -0.0051 PASS
-30 0.23 0.00028 PASS
3 LCH VN -20 2.19 0.00265 PASS
-10 -0.3 -0.00036 PASS
0 1.04 0.00126 PASS
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HUAWEI
Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
10 0.62 0.00075 PASS
20 1.19 0.00144 PASS
30 1.7 0.00206 PASS
40 0.62 0.00075 PASS
50 -1.87 -0.00227 PASS
-30 -2.09 -0.0025 PASS
-20 -1.5 -0.00179 PASS
-10 -0.44 -0.00053 PASS
0 -1.5 -0.00179 PASS
MCH VN 10 0.34 0.00041 PASS
20 0.11 0.00013 PASS
30 -1.03 -0.00123 PASS
40 -0.72 -0.00086 PASS
50 -0.93 -0.00111 PASS
-30 -0.92 -0.00109 PASS
-20 -1.56 -0.00184 PASS
-10 -0.6 -0.00071 PASS
0 -0.24 -0.00028 PASS
HCH VN 10 -1.29 -0.00152 PASS
20 -0.3 -0.00035 PASS
30 -0.44 -0.00052 PASS
40 -0.8 -0.00094 PASS
50 -0.46 -0.00054 PASS
-30 -1.29 -0.00156 PASS
-20 -2.16 -0.00261 PASS
-10 -1.27 -0.00154 PASS
0 -0.96 -0.00116 PASS
LCH VN 10 -14 -0.00169 PASS
20 -0.76 -0.00092 PASS
30 -1.37 -0.00166 PASS
40 -0.84 -0.00102 PASS
> 50 -1.26 -0.00152 PASS
-30 -1.87 -0.00224 PASS
-20 -1.13 -0.00135 PASS
-10 -2.05 -0.00245 PASS
MCH VN 0 -2.25 -0.00269 PASS
10 -2.09 -0.0025 PASS
20 -2.02 -0.00241 PASS
30 -1.59 -0.0019 PASS
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HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
40 -1.12 -0.00134 PASS
50 -2.19 -0.00262 PASS
-30 -0.03 -0.00004 PASS
-20 0.69 0.00082 PASS
-10 0.24 0.00028 PASS
0 -0.5 -0.00059 PASS
HCH VN 10 0.41 0.00048 PASS
20 -0.2 -0.00024 PASS
30 -0.79 -0.00093 PASS
40 -0.26 -0.00031 PASS
50 -0.07 -0.00008 PASS
-30 -1.83 -0.00221 PASS
-20 0.62 0.00075 PASS
-10 -1.66 -0.002 PASS
0 -1.1 -0.00133 PASS
LCH VN 10 -1.06 -0.00128 PASS
20 -2.78 -0.00335 PASS
30 -0.47 -0.00057 PASS
40 -1.33 -0.0016 PASS
50 -0.99 -0.00119 PASS
-30 -1.89 -0.00226 PASS
-20 -1.19 -0.00142 PASS
-10 -1.33 -0.00159 PASS
0 -2.82 -0.00337 PASS
10 MCH VN 10 -2.49 -0.00298 PASS
20 -0.6 -0.00072 PASS
30 -1.52 -0.00182 PASS
40 -1.73 -0.00207 PASS
50 -1.69 -0.00202 PASS
-30 0.5 0.00059 PASS
-20 -0.21 -0.00025 PASS
-10 0.46 0.00055 PASS
0 0.69 0.00082 PASS
HCH VN 10 0.51 0.0006 PASS
20 0.74 0.00088 PASS
30 0.6 0.00071 PASS
40 1.97 0.00233 PASS
50 0.56 0.00066 PASS
LTE/TM2 1.4 LCH VN -30 -2.13 -0.00258 PASS
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HUAWEI
Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
-20 0.14 0.00017 PASS
-10 0.64 0.00078 PASS
0 -1.73 -0.0021 PASS
10 -1.72 -0.00209 PASS
20 -1.19 -0.00144 PASS
30 -1.32 -0.0016 PASS
40 -0.8 -0.00097 PASS
50 0.63 0.00076 PASS
-30 -2.32 -0.00277 PASS
-20 -1.07 -0.00128 PASS
-10 -1.86 -0.00222 PASS
0 -1.43 -0.00171 PASS
MCH VN 10 -1.42 -0.0017 PASS
20 -2.45 -0.00293 PASS
30 -2.06 -0.00246 PASS
40 -2.52 -0.00301 PASS
50 -2.35 -0.00281 PASS
-30 -6.45 -0.0076 PASS
-20 -4.02 -0.00474 PASS
-10 -2.72 -0.00321 PASS
0 -5.49 -0.00647 PASS
HCH VN 10 -3.62 -0.00427 PASS
20 -3.56 -0.0042 PASS
30 -2.92 -0.00344 PASS
40 -4.89 -0.00576 PASS
50 -5.05 -0.00595 PASS
-30 0.17 0.00021 PASS
-20 -1.1 -0.00133 PASS
-10 0.37 0.00045 PASS
0 -0.53 -0.00064 PASS
LCH VN 10 -1.24 -0.0015 PASS
20 -0.7 -0.00085 PASS
3 30 -0.21 -0.00025 PASS
40 -0.3 -0.00036 PASS
50 0.24 0.00029 PASS
-30 -1.04 -0.00124 PASS
MCH VN -20 -2.2 -0.00263 PASS
-10 -2.26 -0.0027 PASS
0 -1.54 -0.00184 PASS
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HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
10 -1.85 -0.00221 PASS
20 -1.69 -0.00202 PASS
30 -1.47 -0.00176 PASS
40 -2.32 -0.00277 PASS
50 -2.5 -0.00299 PASS
-30 -1.96 -0.00231 PASS
-20 -2.72 -0.00321 PASS
-10 -1.77 -0.00209 PASS
0 -1.1 -0.0013 PASS
HCH VN 10 -1.76 -0.00208 PASS
20 -2.6 -0.00307 PASS
30 0.2 0.00024 PASS
40 -1.93 -0.00228 PASS
50 0.21 0.00025 PASS
-30 -0.87 -0.00105 PASS
-20 -1.4 -0.00169 PASS
-10 -1.13 -0.00137 PASS
0 -1.76 -0.00213 PASS
LCH VN 10 -1.82 -0.0022 PASS
20 -1.42 -0.00172 PASS
30 -1.09 -0.00132 PASS
40 -1.22 -0.00148 PASS
50 -0.59 -0.00071 PASS
-30 -1.82 -0.00218 PASS
-20 -2.55 -0.00305 PASS
-10 -2.42 -0.00289 PASS
5 0 -0.67 -0.0008 PASS
MCH VN 10 -2 -0.00239 PASS
20 -0.73 -0.00087 PASS
30 -1.83 -0.00219 PASS
40 -1.95 -0.00233 PASS
50 -2.37 -0.00283 PASS
-30 -0.57 -0.00067 PASS
-20 -0.24 -0.00028 PASS
-10 -0.11 -0.00013 PASS
HCH VN 0 0.44 0.00052 PASS
10 -0.04 -0.00005 PASS
20 1.3 0.00154 PASS
30 -0.46 -0.00054 PASS
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HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
40 -0.56 -0.00066 PASS
50 -0.43 -0.00051 PASS
-30 -1.14 -0.00138 PASS
-20 -1.34 -0.00162 PASS
-10 -0.99 -0.00119 PASS
0 -1.33 -0.0016 PASS
LCH VN 10 -1.09 -0.00131 PASS
20 -1.56 -0.00188 PASS
30 -1.27 -0.00153 PASS
40 -2.27 -0.00274 PASS
50 -0.77 -0.00093 PASS
-30 -1.19 -0.00142 PASS
-20 -1.65 -0.00197 PASS
-10 -2.1 -0.00251 PASS
0 -0.59 -0.00071 PASS
10 MCH VN 10 -0.99 -0.00118 PASS
20 -0.89 -0.00106 PASS
30 -0.21 -0.00025 PASS
40 -1.82 -0.00218 PASS
50 -1.07 -0.00128 PASS
-30 0.74 0.00088 PASS
-20 0.54 0.00064 PASS
-10 1.13 0.00134 PASS
0 -0.54 -0.00064 PASS
HCH VN 10 -1.27 -0.0015 PASS
20 -1.03 -0.00122 PASS
30 -0.21 -0.00025 PASS
40 -0.43 -0.00051 PASS
50 -0.54 -0.00064 PASS
-30 -0.99 -0.0014 PASS
-20 -0.76 -0.00108 PASS
-10 -2.05 -0.0029 PASS
0 -0.11 -0.00016 PASS
BANDL? | LTE/TML 5 LCH VN 10 -1.36 -0.00192 PASS
20 -1.07 -0.00151 PASS
30 -0.8 -0.00113 PASS
40 -0.73 -0.00103 PASS
50 -0.57 -0.00081 PASS
MCH VN -30 -1.13 -0.00159 PASS
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HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
-20 -1.02 -0.00144 PASS
-10 -0.62 -0.00087 PASS
0 0.24 0.00034 PASS
10 1.16 0.00163 PASS
20 1.02 0.00144 PASS
30 -0.77 -0.00108 PASS
40 -0.11 -0.00015 PASS
50 0.47 0.00066 PASS
-30 -1.3 -0.00182 PASS
-20 -2.26 -0.00317 PASS
-10 -1.32 -0.00185 PASS
0 -1.9 -0.00266 PASS
HCH VN 10 -2.22 -0.00311 PASS
20 -0.57 -0.0008 PASS
30 -1.56 -0.00219 PASS
40 -2.5 -0.0035 PASS
50 -1.39 -0.00195 PASS
-30 -1.62 -0.00228 PASS
-20 -1.62 -0.00228 PASS
-10 -3.1 -0.00437 PASS
0 -1.96 -0.00276 PASS
LCH VN 10 -1.04 -0.00147 PASS
20 -1.22 -0.00172 PASS
30 -1.53 -0.00216 PASS
40 -1.26 -0.00178 PASS
50 -2.07 -0.00292 PASS
-30 0.4 0.00056 PASS
10 -20 -0.37 -0.00052 PASS
-10 0.4 0.00056 PASS
0 -0.1 -0.00014 PASS
MCH VN 10 0.72 0.00101 PASS
20 0.01 0.00001 PASS
30 -0.01 -0.00001 PASS
40 0.19 0.00027 PASS
50 -1.57 -0.00221 PASS
-30 0.09 0.00013 PASS
HCH VN -20 -0.14 -0.0002 PASS
-10 -2.35 -0.00331 PASS
0 -1.37 -0.00193 PASS
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HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Test Test Test' Test Test Test Freq. Freq. vs. _
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]
10 -1 -0.00141 PASS
20 -0.54 -0.00076 PASS
30 -1.33 -0.00187 PASS
40 -0.4 -0.00056 PASS
50 -1.22 -0.00172 PASS
-30 -1.26 -0.00178 PASS
-20 -2.32 -0.00328 PASS
-10 -0.73 -0.00103 PASS
0 -1.19 -0.00168 PASS
LCH VN 10 -2.15 -0.00304 PASS
20 -1.17 -0.00166 PASS
30 -0.41 -0.00058 PASS
40 -1.14 -0.00161 PASS
50 -0.87 -0.00123 PASS
-30 -0.9 -0.00127 PASS
-20 -1.09 -0.00154 PASS
-10 -0.94 -0.00132 PASS
0 -1.29 -0.00182 PASS
5 MCH VN 10 -1.46 -0.00206 PASS
20 -0.19 -0.00027 PASS
30 -0.14 -0.0002 PASS
LTETM2 40 -0.94 -0.00132 PASS
50 -0.06 -0.00008 PASS
-30 -1.95 -0.00273 PASS
-20 -2.62 -0.00367 PASS
-10 -3.96 -0.00555 PASS
0 -2.32 -0.00325 PASS
HCH VN 10 -2.76 -0.00387 PASS
20 -2.69 -0.00377 PASS
30 -2.5 -0.0035 PASS
40 -2.27 -0.00318 PASS
50 -2.36 -0.00331 PASS
-30 -1.87 -0.00264 PASS
-20 -1.33 -0.00188 PASS
-10 -1.8 -0.00254 PASS
10 LCH VN 0 -1.52 -0.00214 PASS
10 -1.23 -0.00173 PASS
20 -2.29 -0.00323 PASS
30 -1.79 -0.00252 PASS
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HuAwel RF Test Report of HUAWEI Y536A1, Y536A1, HUAWEI Y536-A1, Y536-Al

Test Test Test' Test Test Test Freq. Freq. vs. )
Band sile Bandwidth Channel | Temp. | Volt. Error rated Verdict
(MHz) [Hz] [Ppm]

40 -1.87 -0.00264 PASS

50 -1.37 -0.00193 PASS

-30 0.3 0.00042 PASS

-20 -0.13 -0.00018 PASS

-10 -0.79 -0.00111 PASS

0 -0.17 -0.00024 PASS

MCH VN 10 -0.56 -0.00079 PASS

20 0.43 0.00061 PASS

30 -0.4 -0.00056 PASS

40 -0.63 -0.00089 PASS

50 0.33 0.00046 PASS

-30 -1.04 -0.00146 PASS

-20 -1.42 -0.002 PASS

-10 -0.69 -0.00097 PASS

0 -1.3 -0.00183 PASS

HCH VN 10 -0.99 -0.00139 PASS

20 -1.1 -0.00155 PASS

30 -0.53 -0.00075 PASS

40 -0.8 -0.00113 PASS

50 -0.92 -0.00129 PASS

END
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